
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Civil Engineer 
Nishat Group 
Nishat Mills Ltd., Bhikhi 
Construction of Wrping & Size Unit # 22 at Nishat Mills 12 km Faisalabad Road, Bhikhi 
Sheikhupura. 

 
Reference # CED/TFL 5530 (Dr. Rizwan Azam)    Dated: 20-08-2024 
Reference of the request letter # NP/A-TEST/22    Dated: 16-08-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  22-08-2023 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.408 10 9.92 0.12 0.120 3700 5800 67975 68020 106556 106700 1.10 13.8 

 

2 0.403 10 9.87 0.12 0.119 3600 5700 66138 66940 104719 106000 1.20 15.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
10mm Bar Bend Test Through 180º is Satisfactory  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Construction of Flyover at 47/Pull Length 4400 Rft in District Sargodha. 
(Wire Manufacture Industry Limited Lahore) 
 

Reference # CED/TFL 5532 (Dr. Safeer Abbas)    Dated: 20-08-2024 
Reference of the request letter # 4376/JQK/24/6886    Dated: 15-08-2024 
 
Tension Test Report (Page -1/4) 
Date of Test  22-08-2024 
Gauge length  600 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
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1 
12.70 
 (1/2”) 

780.0 782.0 18100 177.56 19600 192.28 199 >3.50 xx 

2 
12.70 
 (1/2”) 

780.0 784.0 17800 174.62 19800 194.24 199 >3.50 xx 

3 
12.70 
 (1/2”) 

780.0 789.0 18400 180.50 19600 192.28 198 >3.50 xx 

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

Only three samples for Test 

  
  
Note:  
1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a 
2. Load versus percentage strain graphs are attached 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Construction of Flyover at 47/Pull Length 4400 Rft in District Sargodha. 
(Wire Manufacture Industry Limited Lahore) 
 

Reference # CED/TFL 5532 (Dr. Safeer Abbas)    Dated: 20-08-2024 
Reference of the request letter # 4376/JQK/24/6886    Dated: 15-08-2024 
 
 
Graph (Page – 2/4) 

 

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Construction of Flyover at 47/Pull Length 4400 Rft in District Sargodha. 
(Wire Manufacture Industry Limited Lahore) 
 

Reference # CED/TFL 5532 (Dr. Safeer Abbas)    Dated: 20-08-2024 
Reference of the request letter # 4376/JQK/24/6886    Dated: 15-08-2024 
 
Graph (Page – 3/4) 

 

 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Construction of Flyover at 47/Pull Length 4400 Rft in District Sargodha. 
(Wire Manufacture Industry Limited Lahore) 
 

Reference # CED/TFL 5532 (Dr. Safeer Abbas)    Dated: 20-08-2024 
Reference of the request letter # 4376/JQK/24/6886    Dated: 15-08-2024 
 
Graph (Page – 4/4) 

 

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Construction of Flyover at 47/Pull Length 4400 Rft in District Sargodha. 
(Nizami Brothers) 
 

Reference # CED/TFL 5533, 5543 (Dr. Ali Ahmed)   Dated: 20-08-2024 
Reference of the request letter # 4376/JQK/24/6901   Dated: 19-08-2024 
 
Tension Test Report (Page -1/4) 
Date of Test  22-08-2024 
Gauge length  600 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 

Nominal 
Diameter 

Nominal 
Weight 

Measured 
weight 

Yield strength 
clause (6.3) 

Breaking 
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1 
12.70 
 (1/2”) 

780.0 764.0 18000 176.58 19400 190.31 198 >3.50 xx 

2 
12.70 
 (1/2”) 

780.0 762.0 18000 176.58 19400 190.31 199 >3.50 xx 

3 
12.70 
 (1/2”) 

780.0 765.0 18300 179.52 19700 193.26 199 >3.50 xx 

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

Only three samples for Test 

 Witness by Amjad Ali (L.T NESPAK) 
 
Note:  
1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a 
2. Load versus percentage strain graphs are attached 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Construction of Flyover at 47/Pull Length 4400 Rft in District Sargodha. 
(Nizami Brothers) 
 

Reference # CED/TFL 5533, 5543 (Dr. Ali Ahmed)   Dated: 20-08-2024 
Reference of the request letter # 4376/JQK/24/6901   Dated: 19-08-2024 
 
 
Graph (Page – 2/4) 

 

 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Construction of Flyover at 47/Pull Length 4400 Rft in District Sargodha. 
(Nizami Brothers) 
 

Reference # CED/TFL 5533, 5543 (Dr. Ali Ahmed)   Dated: 20-08-2024 
Reference of the request letter # 4376/JQK/24/6901   Dated: 19-08-2024 
 
Graph (Page – 3/4) 

 

 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 
To, 

Resident Engineer 
NESPAK 
Construction of Flyover at 47/Pull Length 4400 Rft in District Sargodha. 
(Nizami Brothers) 
 

Reference # CED/TFL 5533, 5543 (Dr. Ali Ahmed)   Dated: 20-08-2024 
Reference of the request letter # 4376/JQK/24/6901   Dated: 19-08-2024 
 
Graph (Page – 4/4) 

 

 
 

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Director Projects 
Sheikhoo Sugar Mills (Steel Division) 
Sheikhoo Steel 
Anwar Abad Kot Addu, Muzaffargarh 

 
Reference # CED/TFL 5534 (Dr. Rizwan Azam)    Dated: 20-08-2024 
Reference of the request letter # Nil      Dated: 19-08-2024 
 
Tension Test Report (Page -1/2) 
Date of Test  22-08-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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1 0.359 3 0.367 0.11 0.106 3400 4700 68200 70950 94200 98100 1.60 20.0  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile test 
               

Bend Test 

  

  

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Director Projects 
Sheikhoo Sugar Mills (Steel Division) 
Sheikhoo Steel 
Anwar Abad Kot Addu, Muzaffargarh 

 
Reference # CED/TFL 5534 (Dr. Rizwan Azam)    Dated: 20-08-2024 
Reference of the request letter # Nil      Dated: 19-08-2024 
 
Tension Test Report (Page -2/2) 
Date of Test  22-08-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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1 0.404 10 9.87 0.12 0.119 3700 5200 67975 68730 95533 96600 1.60 20.0  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile test 
               

Bend Test 

  

  

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Civil Engineer 
National Management Foundation  
“Yousaf Shirazi Complex” at Lums Campus 

 
Reference # CED/TFL 5535 (Dr. Rizwan Azam)    Dated: 20-08-2024 
Reference of the request letter # NMF/GM/C-39/867   Dated: 16-08-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  22-08-2023 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.365 10 9.38 0.12 0.107 3400 4200 62464 69950 77161 86400 1.20 15.0 

 

2 0.363 10 9.36 0.12 0.107 3400 4200 62464 70270 77161 86900 1.20 15.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
10mm Bar Bend Test Through 180º is Satisfactory  

  

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
MS Innovative (R) Construction Company 
Lahore 
“Bilal Poultry Arifwala” 
  

Reference # CED/TFL 5536 (Dr. Rizwan Azam)    Dated: 21-08-2024 
Reference of the request letter # Nil      Dated: 21-08-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  22-08-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.366 3 0.370 0.11 0.108 ------ 6300 ------ ------ 126300 129200 0.60 7.5 

 

2 0.363 3 0.369 0.11 0.107 4600 5200 92200 94900 104200 107300 0.70 8.8   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one samples for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
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                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Buildings Sub Division, A.P. Sial 
(Construction of 1-No. Class at Government Primary School Jhoke Dargahi Shah Tehsil 
Ahmed Pur Sial District Jhang.) 
  

Reference # CED/TFL 5537 (Dr. Rizwan Azam)    Dated: 21-08-2024 
Reference of the request letter # 449      Dated: 07-08-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  22-08-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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1 0.380 3/8 0.377 0.11 0.112 4400 5400 88200 86830 108200 106600 0.80 10.0 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile test 
               

Bend Test 
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Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

  
 To, 
 General Manager 
 Jafris and Steele (Private) Limited. 
 Construction of Al-Munawar Residential. 

 
Reference # CED/TFL 5540 (Dr. Rizwan Azam)    Dated: 21-08-2024 
Reference of the request letter # Js80/     Dated: 21-08-2024 
 
Tension Test Report (Page # 1/1) 
Date of Test  22-08-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 4.145 32 31.63 1.25 1.218 38600 52800 68078 69840 93122 95600 1.20 15.0 

 

2 4.499 32 32.96 1.25 1.322 44200 58400 77955 73670 102999 97400 1.00 12.5   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
32mm Dia Bar Bend Test Through 180º is Satisfactory 

  

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Assistant Resident Engineer 
JERS Consultancy (Pvt) Ltd. 
Improvement & Rehabilitation of P-2 Canal Road in MC Muridke. 
  

Reference # CED/TFL 5541 (Dr. Rizwan Azam)    Dated: 21-08-2024 
Reference of the request letter # 488-J01-ARE/MDK   Dated: 18-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  22-08-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.
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1 0.414 3/8 0.394 0.11 0.122 3900 5000 78200 70630 100200 90600 0.90 11.3 

 

2 0.364 3/8 0.369 0.11 0.107 3400 4700 68200 69960 94200 96800 1.00 12.5   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one samples for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer, 
Orbit Developers Private Limited  
The Spring Atrium, Gulberg II Lahore. 

 
Reference # CED/TFL 5544 (Dr. M Rizwan Riaz)    Dated: 22-08-2024 
Reference of the request letter# NIL      Dated: 22-08-2024 
                                                  
Tension Test Report (Page -1/1) 
Date of Test  22-08-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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E
lo

n
ga

ti
on

 

S
r.
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1 0.365 3 0.370 0.11 0.107 3430 5250 68800 70430 105200 107800 1.10 13.8   

2 0.369 3 0.372 0.11 0.108 3430 5200 68800 69690 104200 105700 1.10 13.8  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

  
  


